

Do17000347

弁類検査成績表 Inspection Report of Valves



発行日
Date: DEC. 22. 2017

注文者
Purch
user:

検査官

Surveyor:

発行番号 XHMS 100049730

Document No.: JWN17L-A785824

工事番号
Job No.:

工事名称
Job No.:

製造: 日立金属ファインテック株式会社
三重県三重郡朝日町小向200番地
電話(059)377-4711

検査責任者 井上 泰之

Yasuyuki Inoue



下記の弁は個々の規格に基づいて検査を実施し合格したことを証明致します。

We certify that the statements in this report are true and that every tests were made in accordance with the requirements of respective standards.

弁記号 Valve No.	弁 Type of Valves	弁 形式 Type of Valves	大きさの 呼び Size	数量 Quantity	検査圧力 Test Pressure MPa						寸法 Dimension	外観 Appearance	作動 Performance	判定 Judgement
					水圧 Hydraulic		気圧 Air		弁箱漏れ Back Seat	弁座漏れ Seat				
					弁箱耐圧 Body	弁座漏れ Seat	弁箱気密 Body	弁座漏れ Seat						
-	CLASS 300 GLOBE VALVES FLANGED (M300FG)		1/2"	10	4.31	3.14	-	-	-	-	GOOD	GOOD	GOOD	
-	CLASS 300 GLOBE VALVES FLANGED (M300FG)		3/4"	25	4.31	3.14	-	-	-	-	GOOD	GOOD	GOOD	
-	CLASS 300 GLOBE VALVES FLANGED (M300FG)		1"	3	4.31	3.14	-	-	-	-	GOOD	GOOD	GOOD	
-	CLASS 300 GLOBE VALVES FLANGED (M300FG)		2"	5	4.31	3.14	-	-	-	-	GOOD	GOOD	GOOD	
-	CLASS 300 GLOBE VALVES FLANGED (M300FG)		3"	2	4.31	3.14	-	-	-	-	GOOD	GOOD	GOOD	
-	20K GLOBE VALVES FLANGED (M20KFG)	/	15A	15	4.20	3.08	-	-	-	-	GOOD	GOOD	GOOD	
-	20K GLOBE VALVES FLANGED (M20KFG)	/	25A	10	4.20	3.08	-	-	-	-	GOOD	GOOD	GOOD	
-	20K GLOBE VALVES FLANGED (M20KFG)	/	50A	4	4.20	3.08	-	-	-	-	GOOD	GOOD	GOOD	
-	600 MINI-BALL VALVES SCREWED 2-STEP REDUCED PORT (MB2)		1/2"	60	6.18	-	-	-	0.59	-	GOOD	GOOD	GOOD	

材料試験成績表 Report of Material Tests



注文者 Purchaser:

検査官 Surveyor:

製造: 日立金属アイデンティティ株式会社

三重県三重郡朝日町小向200番地 電話(059)377-4711

品名 600 MINI-BALL VALVES SCREWED Valve: 2-STEP REDUCED PORT (MB2)

呼び径

Size: 1/2"

数量

Quantity: 60

高圧ガス品機器番号:

User Valve No.: XHMS 100049730 発行番号 Doc. No.: JWNATL-A785832

検査責任者 井上 泰之 Haseyuki Inoue Yashiyuki Inoue

Main table with columns for Mechanical Properties, Chemical Composition, and various test results (P.S., Y.S., T.S., ELNG, RED, HRC, etc.).

Summary table for mechanical properties including Proof Stress, Yield Point, Tensile Strength, Yield Strength, Reduction, Temperature, Deflection, Load, Impact, and Spheroidization.

材料試験成績表 Report of Material Tests



日立金属株式会社
桑名工場 技術部 品質保証科
三重県桑名市大福2丁目1番1号

検査官
Surveyor:

注文者
Purchaser:

製造: 日立金属ファインテック株式会社

三重県三重郡朝日町N向200番地
電話 (059) 377-4711

品名 20K GLOBE VALVES
Valve: SCREWED (M20KSG)

呼び径 数量
Size: 3/4" Quantity: 10
高压ガス品機器番号:

顧客弁記号

User Valve No.:

発行番号 Doc. No.: XHMS 100049730

JWNA7L-A785835

Table with columns for Mechanical Properties (T.S., ELNG, HB, etc.), Chemical Composition (C, SI, P, etc.), and Deflection (IX, IX2, etc.).

規格値及び成績
Spec. & Results
項目 Part
規格値 最大 Max.
Spec. 最小 Min.
成績 Results

リン(P)は0.01%低くすること、けい素(Si)は0.08%ずつ増やすことが出来るが、この場合けい素(Si)は2.75%を超えてはならない

材料試験成績表 Report of Material Tests



日立金属株式会社
三重県桑名市大福2丁目2番地
Hitachi Metal
2 Daifuku, Kuwana City, Mie Prefecture, Japan
製造: 日立金属ファインテック株式会社

検査官
Surveyor:

品名 20K GLOBE VALVES
Valve: SCREWED (M20KSG)

呼称径

Size: 1"

数量

Quantity: 20

高圧ガス品機器番号:

User Valve No.:
発行番号 Doc. No.: XHMS 100049730
JWNA7L-A785836

検査責任者 井上 泰之
Yasuyuki Inoue

Main table with columns for Mechanical Properties, Chemical Composition, and Test Results. Includes rows for Box, Body, Bonnet, and Flange with various test parameters like T.S., P.S., HB, HRC, etc.

Summary table for Test Results with columns for Proof Stress, Yield Point, Yield Strength, Tensile Strength, Elongation, Reduction, Temperature, Deflection, Impact, and Heat Treatment.